
07 January 2023

AperTO - Archivio Istituzionale Open Access dell'Università di Torino

Original Citation:

Extraction of Polycyclic Aromatic Hydrocarbons and Polychlorinated Biphenyls from Urban and
Olive Mill Wastewaters Intended for Reuse in Agricultural Irrigation

Published version:

DOI:10.5740/jaoacint.19-0257

Terms of use:

Open Access

(Article begins on next page)

Anyone can freely access the full text of works made available as "Open Access". Works made available
under a Creative Commons license can be used according to the terms and conditions of said license. Use
of all other works requires consent of the right holder (author or publisher) if not exempted from copyright
protection by the applicable law.
[...]
(30) Erickson, M.D. (1997) Analytical chemistry of PCBs, CRC press 
(31) Mafra, I., Amaral, J.S., & Oliveira, M.B.P. (2010) in Olives and Olive Oil in Health and Disease 
               Prevention, Elsevier, pp 489-498 
(32) US Environmental Protection Agency (EPA) (1994) Method 3541. Automated Soxhlet extraction.  
(33) Kolokassidou, C., Pashalidis, I., Costa, C., Efstathiou, A., & Buckau, G. (2007) Thermochimica acta  
              454, 78-83 
(34) US Environmental Protection Agency (EPA) (1996) METHOD 8275A. Semivolatile organic  
               compounds (PAHs AND PCBs) in soils/sludges and wastes using thermal extraction/gas 
                chromatography/mass spectrometry (TE/GC/MS).  
(35) Cottin, N., & Merlin, G. (2008) Chemosphere 73, 711-716 

 



19 
 

 

Table 1. Description of the soils, wastewaters, treated wastewaters and leachates studied. 

Sample Description 

W0 inlet of wastewater treatment plant (Morocco) 

W2 outlet of secondary (activated sludge) stage of wastewater treatment plant (Morocco) 

L_W2 leachate from olive tree pots irrigated with W2 

W3 
outlet of tertiary (microfiltration by sand filter + UV + chlorination disinfection) stage 

of wastewater treatment plant (Morocco) 

L_W3 leachate from olive tree pots irrigated with W3 

OW1 mixture of untreated OMWW (1%) and W0 (99%) 

CWOW1 OW1 after remediation with constructed wetland 

L_CW OW1 leachate from olive tree pots irrigated with CWOW1 

WoutP  outlet of the stabilization pond (Morocco) 

L_WoutP leachate from olive tree pots irrigated with WoutP 

WoutAS OW1 treated by pilot activated sludge system 

L_WoutAS  leachate from olive tree pots irrigated with WoutAS   

CWsoil_0-10cm Soil of CW after reclamation, sampled at 0-10 cm depth 

CWsoil_V Soil of CW before reclamation (virgin soil) 

 

 

Table 2. Recoveries and relative standard deviation (RSD%) of labelled PAH and PCB 

surrogates obtained for wastewaters and leachates samples using the reversed-phase SPE 

procedure. Recoveries are expressed as averages of 11 samples. 

 

 

Surrogated compound Extraction recovery [%] RSD [%] 
13PCB28 62.4± 2.4 3.8 
13 PCB52 69.2± 2.5 3.6 
13PCB118 60.9± 2.4 3.9 
13PCB153 76.8± 2.4 3.0 
13PCB180 54.0± 1.7 3.1 
13BaA 79.3± 2.3 2.9 
13Chr 58.0± 2.3 3.9 
13BbFl 61.7± 2.4 3.8 
13BkFl 61.6± 2.5 4.0 
13BaP 72.0± 3.1 4.2 
13Ind 61.6± 4.0 6.4 
13DBA 60.8± 3.5 5.6 
13BP 52.0± 3.7 5.9 



20 
 

 

Table 3. Extraction recoveries [%] of PAH and PCB surrogates obtained with silica clean-up, 

followed by reversed-phase SPE for ultrapure water (Blank), ultrapure water with acetonitrile 

(Blank with CH3CN) and olive mill wastewater sample added with acetonitrile (Olive mill with 

CH3CN); n.d.= not detected. 

 

 

Surrogated 

compound 
Extraction recovery [%] 

 
Blank (ultrapure 

water) 

Blank with 

CH3CN 

Olive mill with 

CH3CN) 
13PCB28 12.8 48.9 26.6 
13 PCB52 9.9 52.0 25.9 
13PCB118 n.d. 31.8 24.1 
13PCB153 n.d. 19.8 13.9 
13PCB180 n.d. 15.9 9.8 
13BaA 33.6 72.0 96.2 
13Chr 38.5 63.2 37.9 
13BbFl 22.3 62.9 29.9 
13BkFl 19.2 66.8 24.0 
13BaP 15.6 61.5 21.4 
13Ind 11.9 41.5 15.7 
13DBA 13.0 49.3 18.7 
13BP 11.1 43.5 9.7 

 



21 
 

 

 

 

 

 

 

Figure 1. Schematic design of the reclamation of urban and olive mill wastewaters and of the use 

of treated waters for irrigation. Samples analysed, including leachates, are also indicated. 



22 
 

 

 

 

 

A 

B 



23 
 

Figure 2. Concentrations of PAHs (A) and PCBs (B) in treated wastewaters and in their 

respective leachates, using the reversed-phase SPE procedure. Black arrows pointed out 

wastewaters-leachate couples. Sample names are summarized in Table 1.  



24 
 

 

 

 

Figure 3. Matrix effect for labelled PAHs and PCBs surrogates in olive mill wastewater, using 

optimized silica clean-up, followed by reversed-phase SPE approach.   



25 
 

1
3
P

C
B

2
8

1
3
P

C
B

5
2

1
3
P

C
B

1
1
8

1
3
P

C
B

1
5
3

1
3
P

C
B

1
8
0

1
3
B

a
A

1
3
C

h
r

1
3
B

b
F

l

1
3
B

k
F

l

1
3
B

a
P

1
3
In

d

1
3
D

B
A

1
3
B

P

0

20

40

60

80

100

120

140

160

180

200

220

240

260

280

300

R
e

c
o

v
e
ry

 (
%

)

 Soil2 MAE

 Soil2 QuEChERS

 

 

 

 1
3
P

C
B

2
8

1
3
P

C
B

5
2

1
3
P

C
B

1
1
8

1
3
P

C
B

1
5
3

1
3
P

C
B

1
8
0

1
3
B

a
A

1
3
C

h
r

1
3
B

b
F

l

1
3
B

k
F

l

1
3
B

a
P

1
3
In

d

1
3
D

B
A

1
3
B

P

0

20

40

60

80

100

120

140

160

180

R
e
c
o
v
e
ry

 (
%

)

 Soil1 MAE

 Soil1 QuEChERS

  

Figure 4. Extraction recoveries for labelled PAHs and PCBs surrogates from Soil1 (A, clay type) 

and Soil2 (B, humic type), using MAE and QuEChERS approaches.   

 

A, clay type B, humic type 



26 
 

 

1
3

P
C

B
2

8

1
3

P
C

B
5

2

1
3

P
C

B
1

1
8

1
3

P
C

B
1

5
3

1
3

P
C

B
1

8
0

1
3

B
a

A

1
3

C
h

r

1
3

B
b

F
l

1
3

B
k

F
l

1
3

B
a

P

1
3

In
d

1
3

D
B

A

1
3

B
P

0

50

100

150

200

250

300

S
o

il2
 Q

u
E

C
h

E
R

S
 (

%
)

-100

-50

0

50

100

150

200

M
a

tr
ix

 E
ff
e

c
t 
(%

)

 

Figure 5. QuEChERS approach: overlay of the extraction recoveries (red bars with scale on the 

left axis) of labelled PAHs and PCBs surrogates for humic type soil (Soil2) with their calculated 

matrix effect (black squares with scale on the right axis). The correlation between the two 

parameters is clearly highlighted.  



27 
 

 

  

 

Figure 6. Concentrations of PAHs and PCBs in CW soils, before and after treatment, using the 

optimized MAE procedure. CWsoil_V, soil before the wastewater treatment. 

 



1 
 

Supplementary Material 

 

Extraction of polycyclic aromatic hydrocarbons and polychlorinated biphenyls from 

urban and olive mill wastewaters intended for reuse in agricultural irrigation  

 

 

MARIA CONCETTA BRUZZONITI1, LUCA RIVOIRA and MICHELE 

CASTIGLIONI 

Department of Chemistry, University of Turin Via P. Giuria 7, 10125 Turin, Italy 

1 Corresponding author’s e-mail address: mariaconcetta.bruzzoniti@unito.it 

 

AYOUB EL GHADRAOUI, ABDELAALI AHMALI, TAWFIQ EL HAKIM EL 

MANSOUR, LAILA MANDI and NAAILA OUAZZANI 

-Laboratory of Hydrobiology, Ecotoxicology, Sanitation and Global change (LHEAC-

URAC33), Faculty of Sciences Semlalia, Cadi Ayyad University, Marrakech, Morocco 

-National Center for Studies and Research on Water and Energy (CNEREE), BP/511, 

University Cadi Ayyad, Marrakech, Morocco 

 

MASSIMO DEL BUBBA 

Department of Chemistry, University of Florence Via della Lastruccia 3, Florence, Sesto 

Fiorentino 50019, Italy 

 



2 
 

WASTEWATER SAMPLES 

Olive mill wastewater  

Olive mill wastewater was sampled from a traditional olive mill in Marrakech region 

(Morocco) and had the following chemical and biological characteristics: 

chemical oxygen demand (COD): 264 g.L-1, electric conductivity: 28.23 mS.cm-1, phenolic 

compounds: 8.7 g.L-1, pH 5.01. The main indicators of fecal contamination including total 

coliforms, fecal coliforms, and streptococcus were absent. Details are shown in Table 1S. 

 

Urban wastewater (W0) 

Urban wastewater was sampled from the inlet of Marrakech wastewater treatment plant 

(Morocco) and had the chemical and biological characteristics reported in Table 1S. 

 

Table 1S. Physico-chemical and microbiological characteristics of olive mill and urban 

wastewaters.   

Parameters Unit 
Olive mill 

wastewater 
Urban wastewater  

pH  5,01 7,07±0,02 

Dissolved oxygen mg/L 0,70 0,91±0,13 

Conductivity ms/cm 28,23 4,36±0,17 

Total dissolved salts g/L 22,10 2,80±0,33 

Suspended matter mg/L 2066,00±11,269 519,33±7,11 

Total polyphenol g/L 8,73±0,434 0 

Chemical oxygen demand g/L 264,05±11,498 0,539±0,95 

Orthophosphate 

mg/l 

31,14±0,651 1,44±0,08 

Sulfate 1320±0,055 402,00±9,33 

Ammonium 6,33±0,306 24,96±0,05 

Nitrates 1,32±0,055 6,01±0,25 

Nitrites 96,23±9,416 0,04±0,00 

Total phosphorus 41,61±4,376 1,95±0,04 

Total coliform UFC/100ml 0 2,13.107±3,71.106 

Fecal coliform UFC/100ml 0 8,67.106±1,11.105 

Streptococcus UFC/100ml 0 1.103±4,44.10 

 



3 
 

Mixed samples (Olive mill wastewater + Urban wastewater) 

In order to test the treatment feasibility of the harsh and toxic olive mill wastewater in low 

cost biological wastewater treatment processes, we have diluted OMWW by urban 

wastewater: 

1% OMWW + 99 % urban wastewater = OW1 

 

The dilution rate was chosen according to the nominal organic load allowed to be received by 

each biological treatment.  

 

URBAN WASTEWATER TREATMENT PLANTS:  

Stabilization pond:   

Sidi Mokhtar Stabilization ponds: the plant is constituted of anaerobic pond, followed by 

facultative ponds (Total area: 4 ha). There is no tertiary treatment facility. The treated 

wastewater flow is around 350-400 m3/day. Treatment allows 60% removal of organic 

matter.  The treated wastewater is currently discharged into Lahmer river and a part of the 

treated wastewater is reused in irrigation.  

Conventional wastewater treatment plant 

Marrakech wastewater treatment plant: in this plant, about 120,000 m³/d of wastewater are 

treated in four stages: 1) a pre-treatment 2) a primary treatment in sedimentation tank 3) a 

secondary treatment (activated sludge) 4) a tertiary treatment, which consists of 

microfiltration by sand filter and disinfection by UV+ Chlorination. This last process raises 

the effluent quality before it is reuse in irrigation of golf courses. 

 

 

 



4 
 

 

PILOT SCALE PLANTS FOR MIXTURE OF URBAN and OLIVE MILL 

WASTEWATER TREATMENT:   

Constructed wetland:  

The constructed wetland pilot, Figure 1S, was a PVC tank (height: 0.60m, diameter: 0.56m, 

volume: 0.14m3 and area: 0.25m2). The CW was filled from the bottom with a first layer 

(draining layer) made of 10 cm of 20/40mm gravel; the second layer (transition layer) was 

10cm of 5/20mm pozzolan; the third layer (infiltration layer) was composed of 30cm of 

0.25/0.40mm sand. The system was equipped with a drain to collect the water after treatment 

and ventilation pipe to insure the oxygenation of the different layers. The plant used was 

Phragmites australis. 

 

 

 

 

 

 

 

 

 

Figure 1S. Schematic picture of the constructed wetland (CW) for water reclamation 

 

 

Activated sludge pilot:  

The pilot-scale automated activated sludge (AS) plant, Figure 2S, consisted of a feed tank 

(100L), an anoxic tank (18 L), an aerobic tank (60L), a settling tank (30L), alimentation 

pumps, various recycling flows, agitators and an aeration system.  

The pilot plant was inoculated with activated sludge (MLLS 2.20 g.L-1) sampled from the 

aeration basin of Marrakech wastewater treatment plant (Morocco). The plant was fed by a 

mixture of urban wastewater collected after the primary settling tank of the same WWTP. 

Food to Microorganisms (F/M) ratio was maintained between 0.1 and 0.3 kgCOD.kgMLVSS
-1.d-1. 

The hydraulic retention time (HRT) in the bioreactor was around 0.7d. 



5 
 

The sludge retention time (SRT) was set at 35 days by controlling sludge wastage. Mixed 

liquor suspended solids (MLSS) concentration in the aeration reactor was about 5.5g.L-1.   

 

 

Figure 2S. Schematic picture of the pilot-scale activated sludge plant for water reclamation 

 

 

MODEL PLANT IRRIGATED WITH CRUDE AND RECLAIMED WASTEWATERS  

 

Olive tree pots  

Treated wastewaters and mixtures of crude olive mill and urban wastewaters were reused to 

irrigate Koroneiki olive trees. 

Trees were planted in 30 L capacity PCV pots with the following dimensions: 37 cm diameter 

and 38 cm height. Each pot was filled with 40 kg soil. The experimental design comprised 40 

pots. A drain was installed in each pot to collect leachates. The installation is shown in Figure 

3S. 



6 
 

 

 

Figure 3S. Installation of olive plants irrigated with different types of crude and reclaimed 

wastewaters 


